
 

Approve Return Deny Signatures Date 

X   James D. Berger (signed) 
James D. Berger, P.E. / Environmental Engineer August 11, 2025 

X    
Edward Dudick, P.E. / Environmental Engineer Manager August 14, 2025 

 

NORTHEAST REGIONAL OFFICE 
CLEAN WATER PROGRAM 

a 

Application Type Renewal 
NPDES PERMIT FACT SHEET 

ADDENDUM 

Application No. PA0020168 

Facility Type Sewage APS ID 787214 

Major / Minor Major Authorization ID 1460946 

a 
Applicant and Facility Information 

 

Applicant Name 
East Stroudsburg Borough Monroe 
County 

 
Facility Name East Stroudsburg Borough WWTP 

 

Applicant Address 24 Analomink Street PO Box 303  Facility Address 101 Forge Road   

 East Stroudsburg, PA 18301-2801   East Stroudsburg, PA 18301-2962  
[...]
Internal Review and Recommendations 

Stroudsburg Borough, Smithfield Township, and Stroud Township) have adopted and implemented a stormwater 
ordinance in accordance with the Brodhead-McMichael Creek Watershed Act 167 Plan, approved by the PADEP on 
March 10, 2006. Please see Delaware Riverkeeper Network’s concerns and comments below regarding the East 
Stroudsburg WWTP renewal for DEP’s consideration which would be up for DRBC renewal and approval again in 
2029. The NPDES permitting took the existing DRBC Docket into account per Chapter 92a.12 and 92a.36. The 
Department would review any DRBC Docket update during the next NPDES Permit Renewal.  No expansion 
of the POTW service area was identified in the NPDES Permit Renewal Application or public comment. Any 
proposed expansion of the existing POTW service area would be (separately) addressed under the Act 537 
Planning and DRBC Docket. 

o Cumulative Impacts on Watershed: The impacts of cumulative pressures is also a major concern for 
Delaware Riverkeeper Network in addition to stormwater issues facing the watershed. DRN is concerned 
about the cumulative footprint and stressors facing this region of the Middle Delaware SPWs.  

▪ For example, in addition to this proposed East Stroudsburg renewal and the borough’s second plant 
(Water Treatment Plant) there is also nearby and upstream the Brodhead Creek Regional WWTP 
located at 20 South Fourth St., Stroudsburg, PA. The 2021 DEP macroinvertebrate sampling 
showed the stream was attaining downstream of the Outfall No. 001 (i.e. cumulative impacts 
did not impair water quality). Downstream NPDES permitted discharges will be separately 
evaluated during their NPDES Permit renewals. 

▪ In addition, DRN has noticed other STPs in the vicinity within the Middle Delaware SPWs on the 
DRBC docket so request that this notice and others be considered with a cumulative footprint in 
mind by the multiple agencies entrusted in ensuring finite water is protected for all. Two recent 
DRBC dockets for the February 2025 docket alone include: WestRock Converting Company, LLC, 
D-1980-025-3, which is an application to renew the approval of an allocation of 15.438 million 
gallons per month (mgm) of surface water from the Mill Intake on Brodhead Creek for industrial 
cooling and industrial processes at the applicant’s paper board mill. The project is located in the 
Brodhead Creek Watershed in Smithfield Township, Monroe County, Pennsylvania within the 
drainage area to the Middle Delaware, which the Commission has classified as Special Protection 
Waters. The second is Manwalamink Sewer Company, D-1988-034 CP-4. With an application to 
renew the approval of the existing 0.7 mgd WWTP and its discharge. The WWTP would continue to 
discharge treated effluent to Brodhead Creek at River Mile 213.0 - 0.6 (Delaware River - Brodhead 
Creek), via Outfall No. 001, within the drainage area of the section of the non-tidal Delaware River 
known as the Middle Delaware, which the Commission has classified as Special Protection Waters, 
in Smithfield Township, Monroe County, PA. And finally, Brodhead Creek Regional Authority, D-
1991-001 CP-5. An application to renew and modify DRBC Docket No. D-1991-001 CP-4 to approve 
an expansion of the docket holder's public water supply service area into limited areas of Paradise 
Township, Pocono Township and Jackson Township, Monroe County. The Application also requests 
the docket be updated to formalize the inclusion of three groundwater sources from the docket 
holder's acquisition of the former PJJWA groundwater sources, water system infrastructure and 
water service area. The application requests a total allocation of 224.362 million gallons per month 
of surface water from Brodhead Creek and groundwater from six groundwater wells (three of which 
were acquired from PJJWA). The total requested allocation is the sum of the previously approved 
allocation plus the PADEP approved rates for the three newly acquired wells. The existing project 
withdrawals are located in the Lower Brodhead Creek, Lower McMichael Creek and Appenzell 
Creek Watersheds, within the drainage area of the section of the main stem Delaware River known 
as the Middle Delaware, which the Commission has designated as Special Protection Waters, in 
Stroud Township and Jackson Township, Monroe County, Pennsylvania. This is not an exhaustive 
search of stressors to the Brodhead Creek or Middle Delaware SPW but points to the valid need to 
consider all discharges cumulatively and to be the most protective to protect generations to come 
under our PA Environmental Rights Amendment found in Article I, Section 27 of the Pennsylvania 
Constitution which states: The people have a right to clean air, pure water, and to the preservation 
of the natural, scenic, historic and esthetic values of the environment. Death by a thousand cuts and 
with climate change requires holistic reviews.  

▪ The NPDES permitting process addresses PA Constitution, statutory, and regulatory 
requirements to protect the environment. Brodhead Creek is attaining its existing and 
designated uses at the POTW discharge. This was confirmed at the POTW Outfall No. 
001 location by downstream 2021 Macroinvertebrate sampling.  

▪ The DRBC Docket separately considered impacts on the DRBC-defined Special 
Protection Waters as well. The DRBC did not provide any comment on the Draft 



NPDES Permit Fact Sheet                     NPDES Permit No. PA0020168 
East Stroudsburg Borough WWTP  

 

10 

Internal Review and Recommendations 

NPDES Permit. Contact the DRBC directly about any concerns about existing/future 
water withdrawals as that is outside the scope of this NPDES (discharge) permit 
action. In practical terms, most water withdrawals result in the water being 
discharged back into the overall Brodhead Creek watershed. 

▪ Each individual NPDES discharger will be subject to its own NPDES Permitting 
requirements and public comment. NPDES permitting will take available site-specific 
stream information into account.  

o Stream Evaluation: Has a comprehensive study been conducted to evaluate the cumulative ecological 
impacts of effluent discharges on Brodhead Creek? In 2021 macroinvertebrate sampling was done for a 
portion of Brodhead Creek.  

o Requested Stream Monitoring: Benthic data may be available by the county that brackets this discharger; 
DEP should review that data and require continued monitoring of benthic macroinvertebrates over time by 
the discharger to add to information on the impacts to aquatic life available. Temperature monitoring 
upstream and downstream of the discharger would also assist in ensuring aquatic life is adequately 
protected and special attention and potential actions should be considered to protect aquatic life especially 
during the hot summer months and the continued impacts of climate change that will be affecting trout 
waters and flows into the future. Additional monitoring parameters should be the bare minimum but not the 
norm for waters flowing into the main stem Delaware River SPWs. 

▪ There is no regulatory requirement for permittees to conduct stream monitoring for an 
attaining stream.  

▪ No additional stream monitoring data/analysis was provided for Department consideration. 
2021 Macroinvertebrate sampling (downstream of the POTW Outfall No. 001) indicated the 
receiving stream was attaining. Excerpt from previous NPDES Permit Renewal’s Fact Sheet 
stated: 

▪ December 7, 2015, Letter - The Association hired an Aquatic Biologist to study the 
macroinvertebrates in the stream above and below the treatment plant discharge.  The 
study concluded that the number of macroinvertebrates declined below the treatment plant 
discharge as compared to above it, citing the use of chlorine for disinfection of the treated 
wastewater as a possible cause.  The Association also raised a concern about foul odors 
coming from the treatment plant. 

▪ Response: Based on the fact the Index of Biotic Integrity (IBI) scores were very similar for 
the upstream and downstream stations sampled in the study, our regional Water Pollution 
Biologists concurred with the Association’s Aquatic Biologist’s findings that the scores 
suggest little or no organic impact between the stations.  Had there been greater than an 11 
point change in scores, that may have suggested that the stream is being negatively 
impacted.  However, a 1.6 point change in IBI scores does not raise any significant 
concerns and would not likely show an impact on the receiving water.   

 
Future Increases in Discharge Rates: Any proposed increase in discharge volume should be carefully scrutinized given the 
facility's current outflow of over 1 million gallons per day and the aging wastewater treatment technology in use. The East 
Stroudsburg facility’s existing infrastructure and outdated technology are insufficient to support expanded capacity without 
risking further degradation of this sensitive ecological system. Additionally, the permit states that there are significant 
proposed volume expansions in the Marshalls Creek Watershed that are moving forward which will further strain an already 
ageing WWTP. This conflict between realistic capacity, and hypothetical capacity, and the ever growing urge to expand, 
despite clear and abundant problems with the out-dated technology of the WWTP are major threats to SPWs and 
degradation to Brodhead Creek.  

• Facility Description: According to the March 3, 2020 Delaware River Basin Commission (DRBC) docket (DOCKET 
NO. D-1987-015 CP-4) for this facility, the East Stroudsburg existing WWTP consists of 2.25 MGD features two (2) 
separate treatment trains utilizing different treatment processes, followed by chlorine contact disinfection and sludge 
handling. The first treatment train is a 1.25 mgd dual stage trickling filter and the second treatment train is a 1.0 mgd 
sequencing batch reactor (SBR) plant divided between two (2) tanks. The existing WWTP facilities consist of a 
comminutor, a grit screen, and a distribution box for dividing influent flows between the two (2) treatment trains, the 
SBR treatment train, and the dual stage trickling filter train. The SBR treatment train consists of two (2) 500,000 
gallon per day (gpd) SBR units, two (2) chlorine contact tanks, a dechlorination system, and two (2) aerobic 
digesters. The trickling filter treatment train consists of two (2) primary settling tanks, a primary trickling filter, a 
secondary trickling filter, two (2) final settling ranks, a chlorine contact tank, a dechlorination system (added to 
address NPDES Permit limits), and an anaerobic digester. The existing WWTP has a generator installed capable of 
providing standby power. The existing WWTP has a remote alarm system installed that continuously monitors plant 



NPDES Permit Fact Sheet                     NPDES Permit No. PA0020168 
East Stroudsburg Borough WWTP  

 

11 

Internal Review and Recommendations 

operations. The docket holder has an emergency management plan (EMP) for the existing WWTP in accordance 
with Commission requirements. The project facilities are not located in the 100-year floodplain. Wasted sludge will 
continue to be hauled off-site in accordance with the NPDES permit for the facility. This public comment has been 
cited to provide informational context.  

• Request for scrutiny of increases in discharge volumes: The facility is permitted for a 2.25 MGD hydraulic 
design capacity and 2.25 MGD NPDES Permit Basis Flow (consistent with the Act 537 Sewage Plan). The 
WWTP has been receiving ~1 MGD annual average daily flows. There is existing available plant capacity to 
accept increased service area flows. In terms of the process for increased service area flows (new 
developments, new industrial sources, etc.): 

o The Department is unaware of any East Stroudsburg Borough POTW NPDES permit statements 
about “significant proposed volume expansions in the Marshalls Creek watershed that are moving 
forward”. The POTW discharges directly to the Brodhead Creek. Without more information, the 
Department cannot further respond. 

o Any new sewage connections/development would be addressed under the Act 537 Plan/Chapter 94 
requirements. No Act 537 Mailer has been received by the Department for any proposed large-scale 
project and/or new/expanded Industrial User discharge to the POTW. 

o NPDES Permit Part A.III.C.2 (Planned Changes to Waste Stream) notification requirements would 
apply to significant increase in loadings (other than sewage sources approved under the Act 537 
Plan). The Department would review the notification and determine whether any new constituents or 
loadings have potential to impact the waters of the Commonwealth. 

o Contact the DRBC directly for its separate requirements triggered by any request for an expansion of 
the POTW service area. 

o A rerating request (for >2.25 MGD NPDES Permit-basis flow) would require Act 537 Planning and 
NPDES/WQM permitting, subject to public comment. 

• Future Demands and Stricter WQBELs: How does PA DEP ensure that ESWWTP’s treatment capacity and 
operational practices are adequate to meet future demands and stricter Water Quality-Based Effluent Limits 
(WQBELs)? What enforcement mechanisms are in place to address the plant’s variability in effluent quality and 
ensure compliance with applicable water quality standards?  

o The Act 537 Plan addresses current and projected future sewage capacity requirements, with annual 
Chapter 94 Annual Municipal Wasteload Report requirements.  

o The NPDES Permit addresses expected discharge effluent variability in the monitoring & reporting 
requirements. The existing Part I NPDES Permit and Part II Water Quality Management (WQM) 
permits requirements also include: Operations & Maintenance (O&M) requirements; hydraulic and 
organic design capacities; etc.  

• Plant Capacity Questions: The public raised questions over the as-built/as-operated Treatment Plant’s actual 
hydraulic capacity. 

o This question is outside the scope of the NPDES Permit in the absence of any Chapter 94 Report-
identified existing/projected overload. The proposed Final WQBELs (copper and several organic 
compounds) would not require plant capacity changes. Redraft NPDES Permit cover page Item 4 
states: “This NPDES permit does not constitute authorization to construct or make modifications to 
wastewater treatment facilities necessary to meet the terms and conditions of this permit”.  

o The Department agrees that there can be significant differences between permitted and as-built/as-
operated Treatment Plant Hydraulic and/or Organic Design Capacities due to age of WWTP 
units/equipment and/or existing in-plant hydraulic restrictions. However, the 2.25 MGD Treatment 
Plant has available capacity at the present ~1 MGD annual average daily flows (2024 East 
Stroudsburg Borough Chapter 94 Report).  The Department does not have information identifying an 
in-plant hydraulic or treatment capacity restriction. There is conflicting information about Treatment 
Train capacities in the available DEP Files: 

▪ NPDES Permit Renewal Application: Process Flow Diagram showed 1.1 MGD going to the 
SBR train and 1.2 MGD going to the Trickling Filter train for the 2.25 MGD permit basis-flow 
facility.  

▪ 12/6/2017 WQM Permit No. 4517402: This permit was for replacement of raw wastewater 
pumps, grit removal equipment, and other associated appurtenances at the 2.25 MGD 
Treatment Plant.  However, the WQM Permit Application Module 1 indicated Total Treatment 
Hydraulic Design of 0.75 MGD for the Trickling Filter train and 1.5 MGD for the SBR Process 
Train Split which was not otherwise explained or justified. 



NPDES Permit Fact Sheet                     NPDES Permit No. PA0020168 
East Stroudsburg Borough WWTP  

 

12 

Internal Review and Recommendations 

▪ 11/1/1988 WQM Permit No. 4588409: Expansion to 2.1 MGD hydraulic design capacity, with 